

## Предлагани ценови параметри

(Образец №9)

№	Наименование	Производител	Мярка	разход до:	Ед. цена
1	Amelapidine sulfate solution for infusion 0.4mg/ml. 500 ml	gp.	20		
2	Amiodiyliline amp. 24mg/ml 10 ml	gp.	200		
3	Anisi seiati aetheroleum soft capsules 100 mg	gp.	10		
4	Ascorbic acid 100 mg/ml - 5 ml	gp.	1000		
5	Atropine sol for inj. 1 mg/ml	gp.	500		
6	Bari sulfas pulv. 90 g/1 OOG	gp.	100		
7	Bromhexine sol for inj. 2 mg/ml - 2ml	gp.	50		
8	Bromhexine syr. 4 mg/5 ml 125 ml.	gp.	100		
9	Calcium glucoate: Calcium levulinate	gp.	400		
10	Chlorbutamine hydrochloride sol.inj. 10 mg/ml- 2 ml	gp.	700		
11	Chlotaidone: Clonidine hydrochloride tabl x 50	gp.	5		
12	Ciprofloxacin (as hydrochloride) 3 mg/ml 5 ml eye and ear drops. sol.	gp.	5		
13	Clonidine hydrochloride sol.inj. 0.15mg/ml	gp.	2500		
14	Clonidine tablet 0.15 mg x 50	gp.	10		
15	Cyanocobalamin sol. for inj. 1000 µg/ml	gp.	100		
16	Cycloperolate (as hydrochloride) 10 mg/ml 15 ml eye drops. sol.	gp.	20		
17	Dexamethasone eye ointment 1 mg/g -3.5 g	gp.	5		
18	Diazepam sol. for inj. 0.01 2ml.	gp.	200		
19	Diclofenac gastro-resistant tablet 50 mg x 20	gp.	10		
20	Diperoxil sol.inj./inf. 0.5 mg/2ml	gp.	1000		
21	Dipyridamole tablet 25 mg x 60	gp.	10		
22	Ephedrine sol for inj. 50mg/ml-1 ml	gp.	600		
23	Empherpine sol. inj. 1 mg/ml	gp.	100		
24	Extr. Hb. Thym spissum 150mg/15ml. Natrii citras 300mg/ml syrup. 100 ml	gp.	200		
25	Fentanyl sol. for inj. 0.05 mg/ml 2 ml	gp.	200		
26	Fentanyl sol. for inj. 0.05 mg/ml 5ml	gp.	300		
27	Flucanazole sol 2mg/ml 100 ml.	gp.	30		
28	Galantamine solution for injection 5 mg/ml	gp.	1200		
29	Galantamine solution for injection 10 mg/ml	gp.	600		
30	Genlamicn sol for inj. 10 mg/ml	gp.	50		
31	Genlamicn sol for inj. 80 mg/2ml	gp.	800		
32	Glauclac hydrochloride/epheдрine hydrochloride 5.75mg/4.6 mg/5ml. syrup	gp.	500		
33	Glucose 10 % solution for injection 10 ml	gp.	50		
34	Glucose 40 % solution for injection 10 ml	gp.	600		
35	Hedera helix folium extractum siccum 20mg/ml. solution oral drops	gp.	20		
36	Hedera helix folium extractum siccum 7mg/ml. syrup 100ml.	gp.	20		
37	Hepatitis B purified antigen susp. Inj. Vial 10 meg 0.5 ml	gp.	30		
38	Imipipem + Cillastatin 500mg/500mg powder for inj.	gp.	50		
39	Iron (II)sulphate succ. Cyanocobalamin. Folic acid capsule x 100	gp.	50		
40	isoflurane 100 ml sol. inh.	gp.	80		
41	Kalii Magnезil aspartas sol. for inj. 5 ml	gp.	5		
42	Ketoprofen sol. inj. 100 mg/2 ml	gp.	10		
43	Levodurvacaine 5 mg/ml solution for injection 10 ml	gp.	20		
44	Levofloxaсin 5 mg/ml. 5 ml eye drops. sol.	gp.	5		
45	L-Ornithine-L-Aspartate gran. 3 g x 30	gp.	3		
46	L-Ornithine-L-Aspartate conc.inj. 5 g/10 ml	gp.	20		
47	Magnesium sulphate solution for injection 201.9 mg/10 ml	gp.	1000		
48	Metamizole sodium 500 mg/ml- 2 ml	gp.	6000		
49	Melamizole sodium. Pitotenone; Fenpropirone solution for injection 2 ml	gp.	1500		
50	Methylprednisolone hypoflissate for sol. for inj. 6.31 mg + solvent	gp.	400		
51	Methylprednisolone powder for sol. for inj. 15.78 mg + solvent	gp.	1000		
52	Methylprednisolone powder inj. 250 mg + solvent	gp.	30		
53	Methylprednisolone powder inj. 40 mg + solvent	gp.	7000		
54	Methylprednisolone powder inj. 500 mg + solv. 7.8ml	gp.	10		
55	Midazolam 7.5 mg tabl.	gp.	5		
56	Midazolam sol. for inj. 5mg/5 ml *	gp.	10		
57	Morphinum hydrochloridum 20 mg/ml sol. for inj. 1 ml	gp.	20		
58	NAN 1 адаптирано мляко	gp.	20		
59	Nifedipine coated tablets 10 mg x 50	gp.	30		
60	Nitrofurai. Tetrasaine HCL. Phenazone ear drops. solution - 5 ml	gp.	10		
61	Omeprazol fl. 40mg powder inj. 40 mg	gp.	15		
62	Pancurionium bromide solution for injection 2 mg/ml - 2 ml	gp.	50		
63	Paracetamol sol. inj. 20 mg/ml - 1 ml	gp.	150		
64	Paracetamol sir 120mg/5ml	gp.	100		
65	Pentoxifylline amp. 100mg/5ml	gp.	100		
66	Pethidine hydrochloridum 5mg/ml sol. for inj.	gp.	500		
67	Phytomenadione 10 mg/ml for inj. 1 ml	gp.	100		
68	Pilocarpine hydrochloride. Timboli maleate drops eye 5 ml	gp.	400		
69	Piracetam oral solution 20% x 125 ml	gp.	5		
70	Piracetam solution for injection 1 g 5 ml	gp.	10		
71	Policresulen L 36% solution 50 g	gp.	2		
72	Poly (0-2 hydroxyethyl) starch 10 % sol. for infusion 100 g/ 500 ml	gp.	100		
73	Pre NAN pulv. 400 g адаптирано мляко	gp.	10		
74	Propafenone sol. for inj. 150 mg	gp.	450		
75	Propafenone sol. for inj. 25mg/ml. 2ml.	gp.	100		
76	Ranitidine solution for injection 25 mg/ml - 2 ml	gp.	1600		
77	Retinol palmitate. Ergocalciferol. Cod-liver Oil. Peru Balsam ointment 18 g	gp.	20		
78	Silymarin dr. 22.5 mg x 80	gp.	10		
79	Silymarin caps 90 mg x 30	gp.	50		
80	Sodium bromide 100mg/ml solution for injection/infusion	gp.	800		
81	Sodium chloride solution for injection 9 mg/ml - 5 ml	gp.	100		

82	Sodium citrate sol. 41mg/ml- 5 ml	gp.	50
83	Suxamethonium solution for injection 20 mg/ ml - 5 ml	gp.	100
84	Theophylline prolonged-release tabl. 300 mg x 50	gp.	100
85	Thiamine hydrochloride, Riboflavin, Pyridoxine hydrochloride, Nicotinamide sol for inj. amp.	gp.	500
86	Thioctic acid sol for injection 600mg 20 ml	gp.	100
87	Thiopental powder for solution injection 1 g	gp.	20
88	Tobramycin eye ointment 3 mg/g - 3.5 g	gp.	5
89	Tobramycin solution for injection 40 mg/2ml	gp.	50
90	Tobramycin solution for injection 80 mg/2ml	gp.	50
91	Verapamil sol. for injection 2 ml x 10	gp.	100
92	Valsartan tabl. 80 mg x 30	gp.	20
93	Verapamil film coated tablet 120 mg x 50	gp.	10
94	Levofloxacin 5mg/ml solution for infusion 50 ml	gp.	20
95	Piperacillin 1.0 g powder for infusion for injection	gp.	20
96	Acenocoumarol tabl. 4 mg x 20	gp.	20
97	Acetilsalicylic acid tabl. 100 mg x 100	gp.	15
98	Acetilsalicylic acid tabl. 500 mg x 20	gp.	60
99	Aciclovir I.V. powder for solution for infusion 250 mg	gp.	5
100	Aciclovir tabl. 400 mg x 35	gp.	10
101	Aciclovir cream 5g/100 g - 5 g	gp.	20
102	Ademetionine 500mg gastro resistant tablets x 10	gp.	10
103	Ademetionine 500mg powder inj. + solv. 5ml	gp.	5
104	Aliprazolam tabl. 0.5 mg x 100	gp.	50
105	Allopurinol tabl. 100 mg x 50	gp.	5
106	Ambroxol syrup 30mg/5ml 100ml	gp.	2
107	Ambroxol syrup 15mg/5ml 100 ml	gp.	300
108	Amikacin solution for injection 250 mg/ml 2 ml	gp.	250
109	Amino acid 10 % solution for infusion 500 ml	gp.	950
110	Amiodarone 150 mg/ 3ml solution for injection	gp.	50
111	Amiodarone tabl. 200 mg x 30	gp.	1200
112	Amidopirine tabl. 5 mg x 30	gp.	1000
113	Amidopirine tabl. 10 mg x 30	gp.	20
114	Ampicillin + Sulbactam powder for solution for injection 1.5 g	gp.	50
115	Aqua for injections 10 ml.	gp.	2100
116	Atracurium sol inj. 10 mg/ml	gp.	100
117	Azithromycin caps 250 mg x 6	gp.	400
118	Bemiparin solution for injection 3500 IU	gp.	200
119	Beclastine tablet 16 mg x 60	gp.	1000
120	Bisoprolol fumarate coated tabl. 5mg x 30	gp.	100
121	Bisoprolol fumarate coated tabl. 10mg x 30 ^	gp.	100
122	Bromhexine tabl. 8 mg x 20	gp.	50
123	Bromocriptine 2.5 mg tablets x 30	gp.	150
124	Budesonide 0.25 mg/ml nebuliser suspension 2 ml	gp.	5
125	Bupivacaine 5mg/ml 4 ml spinal	gp.	500
126	Bupivacaine 5mg/ml spinal haey	gp.	600
127	Bupivacaine 5mg/ml spinal haey	gp.	600
128	Calcitriol caps.	gp.	2000
129	Cardesartan tabl. 16 mg x 28	mg	4000
130	Carbamazepine 200 mg tablets x 50(Neurotop)	gp.	20
131	Carboprost 0.25 mg/ml. sol. for inj. 1ml.	gp.	200
132	Carvedilol tabl. 6.25 mg x 30	gp.	10
133	Cefoperazone powder for solution for injection 1 g	gp.	150
134	Cefoperazone powder for solution for injection 2 g	gp.	10
135	Ceftazidime powder for solution for injection 1 g	gp.	50
136	Ceftriaxone powder for solution for injection 1 g	gp.	100
137	Ceftriaxone powder for solution for injection 2 g	gp.	50
138	Cefuroxime powd. inj. 1500 mg	gp.	5400
139	Cefuroxime powd. inj. 750 mg	gp.	10200
140	Cefuroxime powder for oral suspension 250mg/ 5ml	gp.	1200
141	Cinacalcet tabl.	gp.	500
142	Chlorthalidone. Lidocaine urethral gel 8.25 g x 1	mg	10
143	Ceftriaxone hydrochloride tabl. 10mg x 20	gp.	60000
144	Ciprofloxacin concentrate for solution for infusion 100 mg/10 ml	gp.	350
145	Ciprofloxacin tablet 500 mg x 10	gp.	5
146	Citicoline 1000mg/ 4ml sol for inj. x 1	gp.	2500
147	Citicoline 500mg/ 4ml sol for inj. x 1	gp.	200
148	Citicholin oral sol. 100mg/ml 30 ml	gp.	500
149	Clarithromycin oral suspension 125 mg/5 ml	gp.	2000
150	Clarithromycin oral suspension 250 mg/5 ml	gp.	5
151	Clarithromycin tablet 250 mg x 14	gp.	5
152	Clarithromycin tablet 500 mg x 14	gp.	3
153	Dexamethasone eye drops suspension 1.0 mg/ml	gp.	5
154	Dexamethasone solution for injection 4 mg/ml	gp.	5
155	Dexamethasone solution for injection 4 mg/ml	gp.	3000
156	Dekketoprofen solution for injection 50 mg/2 ml	gp.	5500
157	Diazepam tabl. 10 mg. x 20	gp.	5
158	Diclofenac solution for injection 25 mg/ml	gp.	5
159	Diclofenac sodium 1 mg/ml. 5 ml eye drops. sol.	gp.	500
160	Digoxin tablets 0.25 mg x 50	gp.	5
161	Diosmectite pulv 3.76g on 60 gp.	gp.	30
162	Distillate of a mixture of rectified essential oils of eucalyptus, sweet orange, myrtle and lemon 300 mg x 20	gp.	2
163	Dobutamine 5 mg/ml solution for infusion	gp.	2
164	Dopamine 40 mg/ml concentrate for solution for infusion	gp.	10
165	Doxycycline capsule 100 mg x 6	gp.	700
166	Drotaverine 20 mg/ml solution for injection - 2 ml	gp.	20
		gp.	5100

167	Enalapril maleate tablet 10 mg x 50	gp.	100
168	Enalapril maleate tabl. 20 mg x 20	gp.	5
169	Enalapril. Hydrochlorothiazide tabl. 20/12.5 mg x28	gp.	5
170	Esomeprazole 20 mg. gastro-resistant tabl. x 28	gp.	10
171	Eramsylate 250 mg/2 ml solution for injection	gp.	800
172	Famotidine tabl.film 20 mg x 20	gp.	10
173	Famotidine tabl.film 40 mg x 10	gp.	10
174	Famotidine powd.inj. 20 mg + solv. 5 ml	gp.	1200
175	Felodipine 5mg tabl. x 30	gp.	20
176	Ferric oxide poly maltose complex oral drops. 50 mg/ml - 50 ml	gp.	50
177	Flunarizine caps. 5 mg x 20	gp.	100
178	Fluorouracil 50mg/ml 20ml	gp.	50
179	Frisolac адантирано млеко	gp.	30
180	Furosemide tablet 40 mg x 12	gp.	10
181	Furosemide solution for injection 10 mg/ml - 2 ml	gp.	5000
182	Gabapentin caps. 100 mg x 100 (Gabagamma)	gp.	30
183	Gabapentin caps. 400 mg x 100 (Gabagamma)	gp.	20
184	Glucalazide 80 mg x 60	gp.	10
185	Glycerol trinitrate aqueous solution for infusion 1 mg/ml 50 ml	gp.	300
186	Heparin solution for injection 25 000 IU/5 ml	gp.	3000
187	Hepatitis B purified antigen susp. Inj. Vial 20 meq 1 ml	gp.	60
188	Hydrochlorothiazide tablet 25 mg x 20	gp.	5
189	Hydrocortisone 3.10 mg/g + Oxytetracycline 9.30 mg/g cutaneous spray, suspension 55 ml	gp.	10
190	Hydroxyzine tabl. 25 mg x 25	gp.	10
191	Ibuprofen 100mg/5 ml oral suspension 120 ml.	gp.	100
192	Ibuprofen 200 mg. tabl x 20	gp.	10
193	Ibuprofen tabl. 400 mg. x 10	gp.	20
194	Indapamide prolonged release tablet 1.5 mg x 30	gp.	20
195	Insulin human Actrapid penfil / Humulin R 3ml	gp.	5
196	Iopromide 200 ml solution for injection/infusion	gp.	70
197	Iron (III) - hydroxide poly maltose complex syrup	gp.	10
198	Isonorbide dinitrate 20 mg prolonged-release tablets x 30	gp.	20
199	Isonorbide dinitrate tablet 10 mg x 60	gp.	5
200	Isonorbide dinitrate tablet 5 mg x 60	gp.	5
201	Isonorbide dinitrate 1.25mg/dose oromucosal spray 15ml 300 doses	gp.	20
202	Ketamine solution for injection 500 mg/10 ml	gp.	20
203	Ketorolol 100 mg suppositories x 12	gp.	100
204	Lavandulae latifoliae aetheroleum gastro-resistant caps. 150 mg x 30	gp.	20
205	Levodopa and decarboxylase inhibitors 100mg/25 mg dispers tabl. x100	gp.	2
206	Lidocaine sol for inj. 10 mg/ml-10 ml	gp.	2000
207	Lidocaine sol.for inj. 20 mg/ml-10 ml	gp.	1300
208	Lidocaine spray 10% - 38 g	gp.	5
209	Lisinopril tablet 10 mg x 28	gp.	15
210	Losartan tabl. 50 mg x 30	gp.	10
211	Magnesium DL-aspartate tetrahydrate/Potassium DL-aspartate hemihydrate tabl. 175mg/166mg x 50	gp.	50
212	Magnesium sulphate solution for injection 403.8 mg/10 ml	gp.	1200
213	Maltitol 15% 500ml пл.банки	gp.	4000
214	Metamizol sodium oral solution 500mg/ml 10 ml	gp.	10
215	Metamizol sodium tabl. 500 mg x 20	gp.	20
216	Metamizole sodium. Pitofenone. Fenpiverine tabl. x 20	gp.	10
217	Metformin hydrochloride tabl 500 mg x 100 (Glucophage)	gp.	10
218	Metformin hydrochloride tabl 850 mg x 60 (Glucophage)	gp.	10
219	Methyldopa 250 mg tablets x 50	gp.	5
220	Methylergometrin sol for inj.0.2mg /ml	gp.	300
221	Metocloramide solution for injection 10 mg/ml - 2 ml	gp.	1200
222	Metocloramide tablet 10 mg x 30	gp.	5
223	Metoprolol succinate prolonged tablet 50 mg x 30 (Betalok Zok)	gp.	50
224	Metoprolol tartarate sol for inj. 1 mg/ml - 5ml.	gp.	100
225	Metoprolol tartarate tablet 50 mg x 30	gp.	40
226	Metoprolazole solution for infusion 500 mg/100 ml	gp.	2000
227	Mifedolam sol. for inj. 15mg/3 ml	gp.	400
228	Mifedolam film coated tablet 400 mg x 16	gp.	20
229	Mifedolme hydrochloride tabl. 5 mg x 20	gp.	10
230	Moxolidine film-coated tabl. 0.2 mg (Moxogamma)	gp.	10
231	Moxolidine film-coated tabl. 0.4 mg (Moxogamma)	gp.	20
232	Nadropain sol.inj. 9500 anti-XI IU/ml - 0.4 ml	gp.	6000
233	Nadropain sol.inj. 9500 anti-Xa IU/ml - 0.6 ml	gp.	6000
234	Natrium chloratum 0.9% 500ml. пл.банки	gp.	15000
235	Natrium chloratum 0.9% 250ml. пл.банки	gp.	8000
236	Natrium chloratum 0.9% 100ml пл. банки	gp.	4500
237	Natrium chloratum 0.9% 1000ml пл. банки	gp.	100
238	Nebivolol tabl. 5mg x 30	gp.	10
239	Neomycin 11.72 mg/ml cutaneous spray 55 ml	gp.	5
240	Nifedipine prolonged release tablets 20 mg x 30	gp.	10
241	Nifedipine sol. inf. 10 mg/50 ml 50 ml	gp.	10
242	Nystatin gran. for oromucosal susp. 100 000 IU/ml - 50 ml	gp.	60
243	Nystatin tablet 500 000 IU x 20	gp.	10
244	Oxcarbazepine 600 film-coated tablet 600 mg x 50	gp.	2
245	Oxcarbazepine 300 film-coated tablet 300 mg x 50	gp.	2
246	Oxycontin tabl. 10 mg x 50	gp.	5
247	Oxydocol solution for injection 5 IU/ml	gp.	1500
248	Pantoprazole 40 mg gastro-resistant tabl. x 30	gp.	20
249	Paracetamol solution for infusion 10 mg/ml, 100 ml	gp.	100
250	Paracetamol suppositories 150 mg x 10	gp.	60

251	Paracetamol suppositories 300 mg x 10	gp.	60
252	Paracetamol suppositories 80 mg x 10	gp.	60
253	Paracetamol tabl 0.5mg x 20	gp.	600
254	PARICALSITOL tabl	mg	2800
255	Pentoxifylline prolonged -release tablets 400 mg x 60	gp.	60
256	Perindopril tabl. 5 mg x 30(Prestarium)	gp.	100
257	Perindopril tabl. 10 mg x 30(Prestarium)	gp.	50
258	Perindopril 10 mg/Amlodipine 5 mg tabl. x 30(Prestarium - Co)	gp.	50
259	Perindopril 5 mg/Amlodipine 5 mg tabl. x 30(Prestarium - Co)	gp.	50
260	Perindopril 10 mg/Amlodipine 10 mg tabl. x 30(Prestarium - Co)	gp.	50
261	Perindopril 5 mg/Indapamide 1.25mg tabl. x 30(Noliprel forte)	gp.	50
262	Perindopril 10 mg/Indapamide 2.5mg tabl. x 30(Noliprel Bi-forte)	gp.	50
263	Phytomenadione 20 mg/ml oral drops, emulsion -10 ml	gp.	10
264	Piracetam bromide hydrophilisate for solution for injection 4 mg+solv 2 ml	gp.	150
265	Piracetam solution for injection /infusion 12 g 60 ml	gp.	20
266	Piracetam solution for injection 3g 15 ml	gp.	800
267	Piracetam tabl. film 1200 mg x 60	gp.	100
268	Polaxasium chloride cone. for sol. for inj. 150 mg/ml -10 ml	gp.	600
269	Povidone iodine 10% sol.	gp.	100
270	Povidone iodine 10% ointment	gp.	100
271	Povidone iodine 7.5g/100g sol. 1000 ml (Braunol)	gp.	70
272	Povidone iodine 7.5g/1 OOG sol. 100 ml (Braunol)	gp.	50
273	Prednisolone tablets 5 mg x 60	gp.	50
274	Progesterone caps. 100 mg x 30	gp.	10
275	Progesterone tabl.film. 150 mg x30 tablet	gp.	5
276	Propofol emulsion for injection/infusion 10 mg/ml	gp.	20
277	Propipanolol tabl 20 mg x 50	gp.	1000
278	Propipanolol tabl 40 mg x 50	gp.	10
279	Proxymetacaine hydrochloride 5 mg/ml 15 ml eye drops, sol.	gp.	5
280	Ramipril 5 mg tablets x 28	gp.	10
281	Ramiprilne hydrochloride tabl. 150 mg x 30	gp.	10
282	Ramiprilne hydrochloride tabl. 300 mg x 30	gp.	10
283	Ringer 500 ml. пл банки	gp.	10
284	Rosuvastatin tabl. 10 mg x 28	gp.	3500
285	Rutoside 20 mg. Ascorbic acid 100 mg film coated tabl. x 50	gp.	50
286	Saccharated Iron Oxide sol. for inj. 20mg/ml 5 ml	gp.	20
287	Sabitamol nebuiset solution 5mg/ml, 20ml	gp.	1600
288	Sabitamol suspr.inh.pres.100 мег/dose - 200 doses	gp.	100
289	Selium Glucosae 500ml. пл. Банки	gp.	3
290	Sevelamer hydrochloride tabl	gp.	3500
291	Simeticon oral drops emulsion 40mg/ml 30ml	mg	720000
292	Sodium amidotrizoate/Meglumine amidotrizoate	gp.	10
293	Sodium bicarbonate 8.4% concentrate for infusion	gp.	100
294	Sodium chloride solution for injection 9 mg/ml -10 ml	gp.	70
295	Sol. Glucose 5% 500ml пл. банки	gp.	650
296	Sol. Glucose 10% 500ml пл. банки	gp.	2500
297	Sotalol hydrochloride tabl. 80 mg x 20	gp.	2500
298	Spicase aetheroleum soft capsules 100 mg x 30	gp.	30
299	Spironolactone coated tablet 25 mg x 30	gp.	50
300	Suxamethonium solution for injection 10 mg/ ml - 5 ml	gp.	200
301	Tenipressin 0.1 mg/ml solution for injection 2 ml	gp.	300
302	Thiamine HCl; Pyridoxine HCl; Cyanocobalamin Lidocaine HCl 100mg/100mg/1000mcg/20mg sol. for inj. - 2 ml (Milgamma N)	gp.	50
303	Thiamine HCl; Pyridoxine HCl 100mg/50mg sol. for inj. -1 ml (Milgamma NA)	gp.	3000
304	Thiotic acid sol for injection 600mg 50 ml	gp.	100
305	Tobramycin eye drops solution 3 mg/ml	gp.	1300
306	Tobramycin; Dexamethasone eye drops suspension - 5 ml	gp.	5
307	Tobramycin; Dexamethasone eye ointment 3,5 g	gp.	5
308	Tofizoram tabl. 50 mg x 20	gp.	5
309	Tolpironse film-coated tablet 150 mg x 30	gp.	20
310	Tramadol sol. for inj. 50mg/ml 2 ml	gp.	10
311	Triamterene; Hydrochlorothiazide tablet x 50	gp.	200
312	Trimetazidine dihydrochloride 35 mg tabl. x 60	gp.	30
313	Toraseamide tabl. 10mg x 30	gp.	10
314	Toraseamide 10mg/2 ml sol for injection	gp.	10
315	Tropisamid sol/ro 5% 10ml	gp.	1200
316	Valproic acid powder for sol for inj. fl. 400mg	gp.	5
317	Valproic acid sol for inj. fl. 100mg/ml 5 ml.	gp.	400
318	Valproic acid tabl. prolonged-release 500mg x 30	gp.	3200
319	Vancolmucin fl. 1g	gp.	10
320	Verapamil film coated tablet 80 mg x 50	gp.	100
321	Vinpocetine 5 mg/ml solution for infusion - 2 ml	gp.	15
322	Vinpocetine tablet 10 mg x 90	gp.	100
323	Xylometazoline drops nasal 0,05% -10 ml	gp.	100
324	Xylometazoline drops nasal 0.1% -10 ml	gp.	100
325	Противогемблики серум	gp.	300
326	Противогемблики серум 1500E	gp.	5
327	Тетаничен аянтоксиин амр 0.5мл	gp.	50
328	Levofloxacin 5mg/ml solution for infusion 100 ml	gp.	50
329	Piperacillin/Tazobactam 4.0 g/0.5 g.powder for infusion for jection	gp.	50
330	Epoelin alfa sol. inj.	gp.	20
331	Epoelin beta sol. inj.	IU	3000000